



United States Testing Company, Inc.

1415 Park Avenue • Hoboken, New Jersey 07030 • 201-792-2400 • Fax: 201-792-7607

REPORT OF TEST

REPORT #: 504921

DATE: 3/3/95

PAGE: 1 of 2

CLIENT: **Kemlite Company, Inc.**
23525 W. Eames Street
Channahon, IL 60410

REFERENCE:

Kemlite Company, Inc., P.O. No. 350725 dated 2/14/95 by R. Robarts. Samples were received on February 21, 1995.

SAMPLE IDENTIFICATION:

Two(2) sets of samples were submitted and identified by the client as: Sample No. K950210-1 (285-L1062) and Sample No. K950210-2 (385-L1062)"

TESTS PERFORMED AND RESULTS:

Department of Transportation Motor Vehicle Safety Standard 302 Flammability of Interior Materials as published in the Federal Register Rev. November 28, 1975.

	<u>MD</u>	<u>XD</u>	<u>MD</u>	<u>XD</u>	<u>MD</u>	<u>XD</u>
K950210-1	300.0	300.0	7.3	7.3	1.5	1.5
	300.0	300.0	7.6	7.5	1.5	1.5
	300.0	300.0	7.0	8.1	1.4	1.6
K950210-2	300.0	300.0	5.0	5.6	1.0	1.1
	300.0	300.0	4.9	5.0	1.0	1.0
	300.0	300.0	5.3	5.2	1.0	1.0

* Test was discontinued after 5 minutes.

Testing Supervised by:

Trish Arias
Supervisor - Flammability
Textile Services

SIGNED FOR THE COMPANY BY:

Dominick A. Martucci
Technical Director

SGS Member of **Textile Services**

TA/sd **Biology • Chemistry • Environmental • Materials • Facilities in Principal Cities •**

UNITED STATES TESTING COMPANY, INC.'S REPORTS AND LETTERS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED AND THEY AND THE NAME OF THE UNITED STATES TESTING COMPANY, INC., OR ITS SEALS OR INSIGNIA ARE NOT TO BE USED UNDER ANY CIRCUMSTANCES IN ADVERTISING TO THE GENERAL PUBLIC AND THEIR COMMUNICATION TO ANY OTHERS, OR THE USE OF THE NAME OF UNITED STATES TESTING COMPANY, INC. MUST RECEIVE OUR PRIOR WRITTEN APPROVAL. OUR REPORTS APPLY ONLY TO THE STANDARDS OR PROCEDURES IDENTIFIED TO THE TESTS CONDUCTED, AND TO THE SAMPLE(S) TESTED AND/OR INSPECTIONS MADE UNLESS OTHERWISE SPECIFIED: THE TEST AND/OR INSPECTION RESULTS ARE NOT INDICATIVE OR REPRESENTATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLE WAS TAKEN OR OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS AND NOTHING CONTAINED IN OUR REPORTS SHALL BE DEEMED TO IMPLY OR MEAN THAT UNITED STATES TESTING COMPANY, INC. CONDUCTS ANY QUALITY CONTROL PROGRAM FOR THE CLIENT TO WHOM THE REPORT IS ISSUED. THIS REPORT SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT THE WRITTEN PERMISSION OF THE UNITED STATES TESTING COMPANY, INC. SAMPLES NOT DESTROYED IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS AT WHICH TIME THEY MAY BE SHIPPED BACK TO THE CLIENT.

CLIENT: Kemlite Co., Inc.
REPORT #: 504921
PAGE: 2 of 2

TESTS PERFORMED AND RESULTS: Cont'd

Requirements: The materials shall not burn or transmit a flame front across its surface, at a rate of more than 4 inches per minute. However, if a material stops burning before it has burned for 60 seconds from the start of timing and has not burned more than 2 inches from the point where timing started, it shall be considered to meet this requirement.

Conclusion: The submitted sets of samples were found to meet the requirements of the above standard.